

## CERTIFICATE OF QUALITY

### KEKKILÄ C1 W R8093

#### COMPOSITION

Peat raw material	White Sphagnum Peat
Coarseness	Fine
Production Screening	0–8 mm

#### ADDITIVES

Limestone (Ca, Mg)	4.8 kg/m <sup>3</sup>
KS1, N-P <sub>2</sub> O <sub>5</sub> -K <sub>2</sub> O 15-12-29	0.60 kg/m <sup>3</sup>
Wetting Agent	0.04 l/m <sup>3</sup>

#### PHYSICAL PROPERTIES

Moisture Content (EN 13040)	50–65 %
Laboratory Compacted Bulk Density (EN 13040)	155–215 g/l
Dry Bulk Density (EN 13041)	70–100 g/l

#### CHEMICAL PROPERTIES

pH (EN 13037)	5.9 (5.4–6.9)
Electrical Conductivity (EN 13038)	24 (12–36) mS/m

#### MANUFACTURER

Kekkilä Oy  
Äyritie 8 D  
01510 Vantaa, Finland

Manufactured in EU